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SU ZHOU MAPED OFFICE SUPPLIES MFG. CO., LTD 

NO. 539 NAN BANG ROAD,KUNSHAN ECONOMIC & TECHNICAL DEVELOPMENT ZONE, 

JIANGSU PROVINCE P.R.C. 

 

The following sample(s) was/were submitted and identified by the client as: 

Sample Description : #8454 JUNGLE FELT PEN 

Manufacturer   : SU ZHOU MAPED OFFICE SUPPLIES MFG. CO., LTD 

Sample Receiving Date : SEP. 25, 2014 

Testing Period  : SEP. 25, 2014 TO OCT. 09, 2014 

Test Performed  : SELECTED TEST(S) AS REQUESTED BY APPLICANT 

Test Requested : BS 7272:2008 – WRITING AND MARKING INSTRUMENTS 

PART 1: SPECIFICATION FOR CAPS TO REDUCE THE 

RISK OF ASPHYXIATION 

Test Result(s)                              : FOR FURTHER DETAILS, PLEASE REFER TO THE  

  FOLLOWING PAGE(S) 

Conclusion                : THE SUBMITTED SAMPLE MET THE TEST 

REQUIREMENT. 

 

************ 

 
Signed for and on behalf of  
SGS-CSTC Ltd. 

 
_________________         
Vincent Feng 
Technical Manager 
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Test Conducted: 

Results: 
 
- BS 7272:2008 – Writing and Marking Instruments 
 

- Part 1: Specification for Caps to reduce the risk of asphyxiation   

 
 Requirements  
Clause Description Result 

3.1  General 

 (Caps shall conform to at least one of the following: 3.2 or 3.3) 

--- 

3.2  Cap size 

The cap should not pass through the 16mm diameter gauge.  

See 3.3 

3.3  Ventilated Caps Air Flow 

component 
 
Max Diam. 

Tubing 
Used 

Tube to 
cap Ratio 
(%) 

 
Air Flow In 
(L/min) 

 
Air Flow 
Out(L/min) 

1 11.20 9.0 80.4 19.0 19.0  

Pass 

4 
Identifi
cation 

Remark: The writing or marking instruments, or their packaging or 
accompanying documentation, shall be legibly and indelibly identified with the 
name, trademark or other means of identifying the manufacturer/supplier. 

Pass 

 
 

 
Diagram illustrates direction of airflow during, test 1 “airflow in” to cap and test 2 “airflow out” of cap. 
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Sample Photo:  
Received sample(cap closed view) 

 

Received sample(cap opened view) 

 

 
SGS authenticate the photo on original report only 

 
***End of Report*** 
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